

TEMPERATURE RISE TEST REPORT

Date: YYYYY-MM-DD
QC Ref.No: QC- ***
Type: ***
Process: ***

Client Ref.No: ***
Manufactured By: ***
Shipment Quantity: PCS.

Client: ***
Supplier: ***
Test Pieces: 8 PCS.

REMARK:	INSPECTOR Ms. WANG	AUTHORISED BY: Ms. LU CHIEF ENGINEER	Website: WWW.QUACITY.COM E-mail: info@quacity.com Fax: 86-21-50200116
----------------	------------------------------	--	--

No.	Sampling No.	Tested Temp.	Ambient Temp.	Temp. Rise	Standard Temp. Rise	Pass or Fail	Notes:
		(^o C)					
1	37	60	22	38	55	Pass	
2	38	61	22	39			
3	39	61	23	38			
4	40	59	23	36			
5	41	56	23	33			
6	42	62	23	39			
7	43	58	23	35			
8	44	59	23	36			
9							
10							
11							
12							
13							
14							
15							
16							
17							
18							
19							
20							
21							
22							
23							
24							
25							
26							
27							
28							
29							
30							

Test Results	Passed Quantity:	8	sets
	Failed Quantity:	0	sets